
 

 

 
 
 
 
 

IN THE UNITED STATES DISTRICT COURT 
FOR THE DISTRICT OF ARIZONA 

PRESCOTT DIVISION 
 
 
 

 
 
 
 
 
 
 
 
 
 
 

  

United States of America, 

Plaintiff, 

v. 

Navajo Tribal Utility Authority, 

Defendant. 

 

No. CV-24-08006-PCT-MTL 

 

 

PARTIAL CONSENT DECREE 

Case 3:24-cv-08006-MTL   Document 4-1   Filed 01/09/24   Page 1 of 189



ii 

TABLE OF CONTENTS 
I. JURISDICTION AND VENUE................................................................................................ 4 
II. APPLICABILITY .................................................................................................................... 4 
III. OBJECTIVE ............................................................................................................................ 5 
[...]
of the four remaining biologically affected parameters more than once (1.2 times) each month. And monthly 
exceedances of BOD make up most of the violations (34%), followed by total ammonia (34%). Together, total 
ammonia and BOD account for 81% of the violations associated with biological treatment. Table 5 indicates that 
high effluent BOD concentrations are from April through November and the highest ammonia concentrations are 
in February and March. 

In 2012, the whole effluent toxicity (WET) test monitoring was introduced into the plant’s permit but was not 
added as a limit requirement until August of 2018. A summary of the facility’s discharge, showing the frequency at 
which the sampled effluent failed the test is shown in Table 2 and discussed below. 

Table 2: Kayenta WWTP - Whole Effluent Toxicity (WET) Testing 

Effluent toxicity can result from many different contaminants and variations in water quality. Some contaminants, 
such as ammonia, can be reduced by a wastewater treatment plant. Other contaminants, such as pesticides and 
herbicides, are often not greatly affected by traditional wastewater treatment and can persist in wastewater 
through a treatment plant and into the discharge stream. The source(s) of toxicity in a community’s waste stream 
must be identified and characterized for them to be managed and treated. 

2.2 Operational Deficiencies 

Region 9 and NNEPA’s reviews of the Kayenta facility records and July 2014, June 2015, and December 2018 plant 
inspections found the Kayenta plant did not have backup alarms or power, did not complete and promptly submit 
required notices and reports, and did not have standard operating procedures. It was also determined the NTUA 
failed to adequately operate and maintain the facility. The NTUA has taken steps to correct these operational 
deficiencies (see Table 3). 

6 The limit on ammonia is set by the Navajo Nation Surface Water Quality (NN SWQ) Standards. The standards call 
for total ammonia levels that will vary with each sampling event, depending on the effluent’s simultaneous pH and 
temperature, with pH having the greatest influence. The higher the pH and the higher the temperature, the lower 
the total ammonia limit. 

2012 2013 2014 2015 2016 2017 2018 2019 2020 2021    
Jan-Feb

Months with a Failed Test - - - - - - 0 1 1 2
Months Testing was Conducted 1 10 11 9 10 11 12 12 12 2
Note: Whole effluent toxicity (WET) test monitoring was introduced into the plant’s permit in 2012 but was not added as a limit 
requirement until August 2018.

Case 3:24-cv-08006-MTL   Document 4-1   Filed 01/09/24   Page 121 of 189



Page 5 

• Backup Power and Alarms – An emergency backup power generator was installed and brought online in
June 2017. 

• Notices and Reports – Discharge limit violation notices and monthly discharge monitoring reports (DMRs)
were consistently reported to Region 9 through the Central Data Exchange since December 2017.

• Operation and Maintenance – The operational and maintenance improvements recommended in the
2015 Compliance Plan and the 2017 Performance Evaluation were implemented. Operation and
maintenance (O&M) tasks were standardized and scheduled in writing. Both an operation manual
(August 2016)7 and a maintenance checklist (August 2017) were issued. Regular in-house operator
training began in August 2017. The plant staff’s adherence to the manual and checklist is monitored.

2.3 Compliance Milestones 

Compliance milestones for the Kayenta facility are called out in the 2016 AOC and the 2015 Compliance Plan.8 
There are ten milestones, and seven component/sub-tier milestones. Each milestone and sub-tier milestone is 
listed and discussed in Table 4. While most milestones were not met on time, 13 of the 16 total milestones are 
now complete.

7 Smith Engineering, Kayenta Wastewater Treatment Plant, Operation and Maintenance Manual, Navajo Tribal 
Utility Authority, Ft. Defiance, AZ (August 2016) 
8 The 2015 Compliance Plan is included by reference in the AOC per Paragraph 32. 

Case 3:24-cv-08006-MTL   Document 4-1   Filed 01/09/24   Page 122 of 189



Page 6 

Table 3: Kayenta WWTP - December 2018 EPA Inspection Team Observations 
Item 
No. 

Comment Response 

a. Uncontained screenings (rags and other material removed from the bar screen) 
were stored adjacent to the flow channel. 

Staff has been directed to dispose of barscreen debris daily as required by the 
O&M checklist. 

b. The influent Parshall flume’s level sensor appeared to be installed 
upstream of the appropriate Ha point. 

Adjustments were made to the location of the sensor. 

c. NTUA staff stated that the aerators have caused undesirable shifting of the baffle 
in Cell 1. At the time of the inspection the baffle was bowed. 

The baffle in Cell 1 provides no functional purpose. The staff has been instructed to 
remove and properly dispose of baffle. 

d. Multiple gate valves at the facility were inoperable due to being bent or broken. 
Vegetation was present in one of the gate valve vaults. 

Seven valves have been identified as requiring repairs and those repairs are in 
process. 

e. NTUA staff explained that the facility’s old Onan generator is reliable despite its 
age; however, the staff reported that the automatic transfer switch sometimes 
does not engage. 

PM has been performed on both the plant’s generators. The effluent generator is 
in good working order, however, the newer influent generator has a few 
operational issues that are currently being addressed. 

f. NTUA staff explained that one of the three submersible pumps for moving flow 
from the headworks to Cell 1 was out of service. They stated that the pump likely 
would not be replaced since it would not be needed after the new headworks 
was brought online. 

The new headworks and lift station has been placed in service. 

g. Tears were present in the Cell 1 synthetic liner. Also, there was a gap in the Cell 6 
synthetic liner where vegetation was present. 

These cells are not required for either of the proposed short-term options and, 
therefore, will not be repaired. 

h. The inlet and outlet structures for Cell 6 were located on the same side of the 
lagoon, potentially causing short-circuiting through the cell. It is recommended 
that NTUA evaluate options to alter the flow pattern in this cell to allow for 
maximized flow residence time. 

This cell is proposed to be removed from service in all proposed treatment 
alternatives. 

i. The effluent Parshall flume’s level sensor appeared to be installed slightly 
downstream of the appropriate Ha reference point. The effluent meter 
indicated flow to the outfall was 0.107 MGD at the time of the inspection. 

Adjustments were made to the location of the sensor. 

j. There was evidence of significant erosion on the bank of Laguna Wash at the 
facility’s discharge point. Effluent from the facility’s discharge pipe fell 
approximately 30 feet before entering Laguna Wash. Facility representatives 
stated that the pipe used to discharge closer to the water body before the bank 
eroded away. The end of the discharge pipe appeared to have broken off at some 
point before the inspection. 

The referenced erosion poses no immediate threat to plant facilities or structures. 
The outfall structure will be upgraded as part of the overall plant conversion to an 
activated sludge plant. 

Case 3:24-cv-08006-MTL   Document 4-1   Filed 01/09/24   Page 123 of 189



Page 7 

Table 4: Kayenta - WWTP - Compliance Milestones 
Item
No. Milestone Compliance 

Date Reference Compliance 
Status Comment 

1 
Hire a Regulatory Compliance 
Consultant 

17-Dec-14 NNEPA AOC Complete NTUA hired Smith Engineering to draft the first compliance plan submitted in 
September 2015. On 11-Nov-2018 the NTUA hired Wood E&IS to assist in 
preparing replacement compliance plans. 

2 Submit Compliance Plans 10-Jun-2015 NNEPA AOC Complete NTUA submitted a compliance plan to the Region 9 in September 2015. The 
compliance plan was incorporated into the Region 9 AOC. 

3 Compliance plan (implement) 31-Oct-16 AOC – Item 29 Complete All components of the compliance plan have been completed as described 
below. 

-a
Electrical service (assess) Sep-2015 2015 

Compliance 
Plan, 2.7.1 

Complete Electrical systems, backup generator, and new aerators were tested and 
brought online 09-Jun-17. 

-b 
Process testing, chlorination, 
and dechlorination 
(implement) 

As needed, 
beginning 
Sep-2016 

2015 
Compliance 
Plan, 2.7.2 

Complete O&M tasks standardized, listed, and scheduled on 05-May-18. 

-c
Influent lift station 
(rehabilitation) 

Dec-2015 2015 
Compliance 
Plan, 2.7.3 

Complete A new influent lift station with the ability to screen the flow, remove grit, and 
measure flow went online in August 2019. 

-d 
Chlorine contact chamber 
(maintenance) 

As needed, 
beginning 
30-May-18

2015 
Compliance 
Plan, 2.7.4 

Complete O&M tasks listed and scheduled on 05-May-18. 

-e 
Lagoon performance testing 
(conduct) 

01-Jan-16 2015 
Compliance 
Plan, 2.7.5 

Complete Initial testing on 16-May-17 with follow-up testing after aeration 
improvements on 30-Sep-17. 

-f
Aeration system upgrades 
(install) 

30-June-16 2015 
Compliance 
Plan, 2.7.6 

Complete Floating aeration system increased in Cell 1 (parts A and B) from 105 hp to 
230 hp on 09-Jun-17. 

-g 
Chemical & flow meter 
(maintain) 

Quarterly, 
beginning 
Sep-2015 

2015 
Compliance 
Plan, 2.7.7 

Complete O&M tasks listed and scheduled on 05-May-18. 

4 
Operator training plan 
(implement) 

31-Oct-16 AOC – Item 31 Complete Training program began 08-Aug-17 and is ongoing. 

5 
Compliance Reports (submit) Quarterly, 

beginning 
10-Oct-16 

AOC – Item 35 Complete Required reporting has occurred complete and on time since Dec-2017. 

6 
Qualified O&M supervisor 
(assign staff) 

26-Oct-16 AOC – Item 38 Complete Darrell Holiday supervises operations at the Kayenta facility. Mr. Holiday is a 
Water Distribution Level 3, Water Treatment Level 3, Wastewater Collection 
Level 3, and a Wastewater Treatment Level 3 Certified Operator. 

Case 3:24-cv-08006-MTL   Document 4-1   Filed 01/09/24   Page 124 of 189



Page 8 

7 

Onsite Level 2 wastewater 
operator (assign staff) 

25-Mar-17 AOC – Item 39 Not Complete Mr. Holiday is assisted at the plant by Nathaniel Ibarra and Malcolm 
Todecheene who perform the daily inspections and maintenance. Messrs. 
Ibarra and Todecheene are operators-in-training and are working towards 
obtaining their certifications. 

8 Compliance with Permit (full) 30-Jan-17 AOC, Item 34 Not complete Effluent parameters continue to be exceeded. 

9 Sludge Reporting 10-Sep-20 NPDES permit, 
Part III.D.1 

Complete Sludge measurements were completed in June of 2020 and a sludge report 
was provided to EPA on  January 22, 2021 for approval. 

10 

Asset Management 11-Jun-2020 NPDES permit, 
Part III.E 

Not Complete NTUA is undertaking the inventory of all assets for an Asset Management Plan 
(AMP). Once the inventory is complete, NTUA will assign the operator to 
collect the information needed for each asset and use the EPA’s CUPPs 
program to manage the AMP. 

Case 3:24-cv-08006-MTL   Document 4-1   Filed 01/09/24   Page 125 of 189



Page 9 

3. PRESENT SITUATION

The Kayenta wastewater facility, shown in Figure 1, is an aerated pond system with headworks, constituent ponds 
(treatment cells), interconnection piping, sand filters, and a tailworks. The headworks is new, brought online in 
August 2019, and consists of a lift station, bar screen, cavity for future grit removal system, and flow meter. The lift 
station is outfitted with submersible pumps in a triplex configuration (three pumps rotated electronically that can 
operate simultaneously as flow requires). The treatment cells are constructed as earthen basins lined on the bottom 
with clay and on the sides with synthetic fabric. Piping includes multi-level draw-off structures and flow junction 
boxes. The tailworks contains chlorination and dechlorination systems, a flow meter, and outfall structure. 

The plant was originally constructed in 1964 with only four cells. The original cells are today designated as 
numbers 3, 4, 5, and 6. In 1974, Cells 1 and 2 were added along with two effluent polishing sand filters. The ponds’ 
structural condition has declined with time. This is most evident by the weather deteriorated liner that has 
torn/ripped, and folded back on itself exposing the underlying earth sideslopes in many places. In some places, the 
exposed earth has eroded from wave action and the sideslopes have sloughed into the cells. In 1998, rip-rap was 
installed on the cells’ sideslopes to protect the earth in areas with sloughing. In 2009 and 2010, Cells 2 and 3 were 
cleaned of sludge, reshaped, and relined with HDPE fabric on the sideslopes. 

Over the years, the facility has operated under different flow and treatment schemes. Since 2010, four of the six 
treatment cells have been used in series9. After the headworks flow enters Cell 1 it is subsequently discharged into 
Cells 2, 3, and 6 (see Figure 1). In 2006, a 30 horsepower (hp) surface aeration system was installed on Cell 1. Then 
in 2012, Cell 1’s aeration power was increased to 105 hp. Today Cell 1 is divided into two parts by a baffle. The 
parts, Cells 1A and 1B, operate in series and are aerated and mixed by 105 hp and 125 hp of aspirating aerators, 
respectively. By including mechanical aeration, the plant is permitted for 880,000 gallons per day but treats about 
380,000 gallons per day10 of municipal sewage.

9 Smith PER (2019), page 20, states cells 4 and 5 were taken offline to shorten the retention time and hopefully 
reduce algal growth. A date is not provided. 
10 Based on the average monthly flows during 2017 and 2018. 

Case 3:24-cv-08006-MTL   Document 4-1   Filed 01/09/24   Page 126 of 189



Page 10 

Figure 1: Kayenta WWTP - Existing Treatment Scheme 

Case 3:24-cv-08006-MTL   Document 4-1   Filed 01/09/24   Page 127 of 189



Page 11 

3.1 Treatment 

Pond-based systems are limited and variable in their ability to treat wastewater. Still, the NTUA has made 
significant investments in upgrades and improved operations at the Kayenta plant. The investments were designed 
to reduce variability in the plant’s effluent quality and improve overall treatment. 

• Recent Upgrades - Since 2010, five improvement projects totaling $860,000 were completed at the
Kayenta plant. 

o Cell Rehabilitation (2010) – Cells 2 and 3 were taken offline, cleaned, reshaped, and their
sideslopes were protected with new HDPE liners. The cells were placed back online and
operating in 2011.

o Plant Upgrades (Fall 2012) – A 105 hp mechanical aeration system11 was placed on Cell 1, and a
sulfur dioxide dechlorination system was installed at the tailworks.

o Lift Station (December 2015) – The influent lift station was rehabilitated. Upgrading the station
was recommended by the 2015 Compliance Plan.

o Aeration Upgrades (June 2017) – The existing aerators on Cell 1 were refurbished and augmented
with new aerators. Cell 1 split into two parts (Cells 1A and 1B) and mechanical aeration power
increased from 105 hp up to 230 hp. The facility’s electrical service was upgraded and expanded.
Upgrading the aeration was recommended by the 2015 Compliance Plan.

o Headworks Replacement (August 2019) –
A new headworks, including a bar screen,
cavity for future grit removal system, flow
meter, and lift station, was constructed and
brought online. The new headworks was
designed to support a future activated
sludge plant.

• Current Performance – A review of Table 1 shows 
improvement for one of the two chemically treated 
permit parameters (TRC) beginning in 2013 and the 
other (E. coli) beginning in 2019. The four biological 
effected parameters (BOD, TSS, pH, and ammonia) 
display no discernable improvement. TSS has met its 
compliance requirements since 2012 because of a 
permit change. Total ammonia does not show 
increased compliance but does exhibit reduced 
concentrations in the effluent beginning in 2014. 